


Declaration of Conformity to IATA UN 38.3
Lithium Battery Test Summary
MadgeTech Item No. 901748-00
December 27, 2019

Battery Manufacturer
Tadiran Batteries Ltd.
Product Manufacturer:
MadgeTech, Inc. 6 Warner Road Warner, NH 03278 USA 603-456-2011 information@madgetech.com
UN38.3 Test Lab
Tadiran Batteries Ltd. PO Box 1 Kiryat Ekron, Israel 70500 Tel 972-8 9 444 560 Aya-d@tadiran-batt.com
Test Report Number
15Q-605
Date of Test Report
6/29/2015
Description of Cell or Battery
TL-5903, lithium metal battery, 3.6V, AA single cell Lithium content = 0.66g nominal, battery weight = 18g nominal
UN38.3 Tests Performed and Successfully Passed
T.1, T.2, T.3, T.4, T.5, T.6, T.8 (Note T.7 is not applicable)
Assembled Battery Testing Requirements
Not Applicable
Edition of UN Manual of Tests and Criteria Used
ST/SG/AC.10/11/Rev. 5 Amend 1 & Amend 2, 38.3
Declared on behalf of MadgeTech, Inc.
 Dianne Moulton, Quality Manager

